
7461589EnUS (01/22) (A)	 Printed in U.S.A.	       ©2022 Bobcat Company. All rights reserved.

Parts Manual
Mower

WB700 (9990701) S/N: B5PL11001 & Above 
WB700 (9990702) S/N: B5PJ11001 & Above 
WB700 (9990703) S/N: B5PK11001 & Above



2

GENERAL INFORMATION
Before ordering parts, ALWAYS provide dealer with your product model
number and complete serial number information. Before ordering parts, verify
correct part numbers and / or serial numbers with your dealer. When using the
machine serial number, use the complete number.

The number shown in the quantity column in this manual is the number of
parts needed for the illustration on the page. For some parts, an “x” is shown in
the quantity column. This “x” indicates that the quantity to be ordered / used
is “As Needed”.

When references to LH (Left Hand) and RH (Right Hand) are used in this manual,
they apply when an operator is situated in the operator’s seat in the operating
position.

www.bobcat.com

The machine model/serial number plate (Item 1) 
is located on the right side of the frame in front of the 
battery box.

SERIAL NUMBER LOCATIONS 
Machine Serial Number Location Engine Serial Number Location 

The engine model/serial number (Item 1)s located on the 
left side of the engine on the cylinder head above the 
rocker arm cover.

The transaxle model/serial number tags (Item 1) 
are located on the outside case half of the transaxles.

Transaxle Serial Number Location 



1

TABLE OF CONTENTS...................................................................... FIGURES........................................................... PAGE
ENGINE DECK ASSEMBLY................................................................ FIGURE 1............................................................ 2 , 3
BUMPER/WRAP................................................................................. FIGURE 2............................................................ 4 , 5
FUEL TANKS/CONTROL PANEL........................................................ FIGURE 3............................................................ 6 , 7
TRANSAXLES/REAR WHEEL............................................................ FIGURE 4............................................................ 8 , 9
CONTROL HANDLE ASSEMBLY........................................................ FIGURE 5.........................................................10 , 11
CONTROLS / BRAKE ASSEMBLY..................................................... FIGURE 6........................................................ 12 , 13
HEIGHT OF CUT ASSEMBLY............................................................. FIGURE 7........................................................ 14 , 15
2-SPEED CONTROL ASSembly......................................................... FIGURE 8........................................................ 16 , 17
BATTERY BOX AND GUARDS........................................................... FIGURE 9........................................................ 18 , 19
UPPER WIRE HARNESS................................................................... FIGURE 10...................................................... 20 , 21
NON EFI LOWER WIRE HARNESS................................................... FIGURE 11...................................................... 22 , 23
EFI LOWER WIRING HARNESS........................................................ FIGURE 12...................................................... 24 , 25
SEAT ASSEMBLY................................................................................ FIGURE 13...................................................... 26 , 27
FOLDING ROPS................................................................................. FIGURE 14...................................................... 28 , 29
FOOTPLATE & CASTER ASSEMBLY................................................ FIGURE 15...................................................... 30 , 31
61" SIDE DISCHARGE ...................................................................... FIGURE 16...................................................... 32 , 33
72" SIDE DISCHARGE....................................................................... FIGURE 17...................................................... 34 , 35
CHUTE, BAFFLES & EDGES............................................................. FIGURE 18...................................................... 36 , 37
DECALS.............................................................................................. FIGURE 19 & 20.............................................. 38 - 41

NOTE: Always verify Part Numbers with your Bobcat dealer.  

NOTE: Contact your Bobcat dealer for engine parts replacements.  

REGULAR MAINTENANCE ITEMS  

  
BATTERY 
4171099

An AGM battery charger is required (4171973)

TRANSAXLE FILTER 
4176892

            DECK BELT 
             9997010     4176344
             9997011     4177291
             9997064     4176344
             9997065     4177291

DECK BLADE 
9997010     112111-03
9997011     112111-07
9997064     112111-03
9997065     112111-07

DRIVE BELT 
4174132

ENGINE OIL
7354875    SAE 10W30 CK-4/SN (1 qt)

  TRANSAXLE OIL
7354882 - 2 gallon

SAE 15W40 CE/SG (1.3 qt per transaxle)



2

FIGURE 1

ENGINE DECK ASSY

15
6

2

1619

17

14

7

4

20
8

510

12

3

11 7

9

7

1

18

20

22

13

21

23



3

ITEM	 PART NO.	 DESCRIPTION		 QTY ITEM	 PART NO.	 DESCRIPTION		 QTY

FIGURE 1

ENGINE DECK ASSY

1	 7443155	 FS541 ENGINE KAW 	 1
1	 7443156	 FS481 ENGINE KAW 	 1
1	 7443157	 FS600 ENGINE KAW 	 1
2	 4164252-001	 FITTING-3/8 MNPT TO 3/8 BARB	 1
3	 4168068	 CLUTCH-ELECTRIC, 105 FTLB	 1
4	 4169106	 PIN-CLUTCH, TALL	 1
5	 4173452.46	 WLDMNT-CLUTCH STOP	 1
6	 48412-01	 CLIP-CABLE 3/4 J X 10.32 HOLE	 1
7	 64006-03	 LOCKWSHR-3/8 HELICAL	 5
8	 64006-06	 LOCKWSHR-7/16 HELICAL	 1
9	 64018-44	 BLT-CRG 3/8-16X1 SN	 1
10	 64123-54	 BLT-HEX 5/16-18X3/4	 2
11	 64123-70	 BLT-HEX 3/8-16X1-1/2	 4
12	 64123-78	 BLT-HEX 7/16-20X2-1/2	 1
13	 64164-12	 KEY-1/4X1 SQ	 1
14	 64262-006	 BLT-FLG HD 5/16-18 X 3/4	 2
15	 69053-03	 HOSE-HYD 3/8 ID X 17 LG	 1
16	 4164251	 DRAIN VALVE	 1
17	 7448403	 MUFFLER MIDSIZE	 1
18	 7448544.46	 GUARD MUFFLER 	 1
19	 88042-03	 CLAMP, HOSE 5/8	 2
20	 64268-02	 NUT-FL NYLON LOCK 5/16-18	 4
21	 7453883	 SERVICE FRAME ASSY 48/52	 1
21	 7453882	 SERVICE FRAME ASSY 36	 1
22	 38304-03	 BEARING-FLANGED PLASTIC	 1
23	 7446814	 PULLEY HYDRO DRIVE	 1

 
	
	
	

		  *NOT ILLUSTRATED



4

FIGURE 2

CONTROL PANEL

1

2

3
4

5
6

7

8

10
9

10

12

16 1415

13

11



5

ITEM	 PART NO.	 DESCRIPTION		 QTY ITEM	 PART NO.	 DESCRIPTION		 QTY

FIGURE 2

CONTROL PANEL

1	 7454003	 SERVICE PANEL CONTROL	 1
2	 7448860	 DECAL CONTROL PANEL	 1
3	 38357-04	 CONTROL-THROTTLE	 1
4	 4177930	 HOUR METER	 1
5	 108009-03	 CONTROL-CHOKE 51	 1
6	 128010	 SWITCH  KEY	 1
7	 2721505	 SWITCH-PTO	 1
8	 7448867	 HANDLE WELDMENT BRAKE	 1
9	 4168180	 KNOB-PUSH ON 3/8"	 1
10	 64152-46	 SCREW-SLT HH 10-24X1/2	 4
11	 64025-15	 NUT-HEX #10-24 KEPS	 2
12	 7448856.45	 HANDLE WELDMENT HYDRO	 1
13	 4160281	 TUBE-DOCUMENT	 1
	 INCLUDES ITEM 14 & 15

14	   38061A	 CAPS VINYL	 1
15	 2000735	 LABEL-OPER MAN	 1
16	 64197-002	 BLT-TDFM 1/4-20X3/4  	 2

	



6

FIGURE 3

36 FRAME ASSY

2

3

17

15
9

16

6

10

5

8

7

18

4

14

11

1

11

9

7 6

10

8

14

14

12



7

ITEM	 PART NO.	 DESCRIPTION		 QTY ITEM	 PART NO.	 DESCRIPTION		 QTY

FIGURE 3

36 FRAME ASSY

1	 2722458	 KNOB-4 PRONG 5/16-18 X .75	 2
2	 85010N	 ZERK  1/4-28 STR SELF THREAD	 2
3	 7448669	 BUSHING DECK PIN	 2
4	 4170388	 SPACER-FOOTPLATE LATCH	 2
5	 7448644.45	 COVER FRONT FRAME	 1
6	 64018-39	 BLT-CRG 3/8-16X1-3/4 FL THRD	 4
7	 64018-63	 BLT-CRG 5/16-18X1	 4
8	 64262-006	 BLT-FLG HD 5/16-18 X 3/4	 4
9	 64262-009	 BLT-FLG HD 5/16-18 X 1-1/2	 2
10	 64262-011	 BLT-FLG HD 3/8-16 X 1	 6
11	 64268-02	 NUT-FL NYLON LOCK 5/16-18	 10
12	 64268-03	 NUT-FL NYLON LOCK 3/8-16	 6
13	 7453882	 SERVICE FRAME ASSEMBLY 36	 1
14	 7448643.46	 PLATE SKID TRANSAXLE	 2
15	 7448640.45	 COVER FAN LEFT	 1
16	 7448641.45	 COVER FAN RIGHT	 1
17	 7448638.45	 FRAME TANK RISER	 1
18	 7448639.41	 PLATE BRANDING	 1

	

	 *NOT ILLUSTRATED



8

FIGURE 4

48/52 FRAME ASSEMBLY

1
15

5

10

6

13

8

4

2

14

11

3

7

12

9

4

14

7

3

5

7

1617



9

ITEM	 PART NO.	 DESCRIPTION		 QTY ITEM	 PART NO.	 DESCRIPTION		 QTY

FIGURE 4

48/52 FRAME ASSEMBLY

1	 2722458	 KNOB-4 PRONG 5/16-18 X .75	 2
2	 4170388	 SPACER-FOOTPLATE LATCH	 2
3	 64018-63	 BLT-CRG 5/16-18X1	 8
4	 64262-006	 BLT-FLG HD 5/16-18 X 3/4	 4
5	 64262-009	 BLT-FLG HD 5/16-18 X 1-1/2	 2
6	 64262-011	 BLT-FLG HD 3/8-16 X 1	 6
7	 64268-02	 NUT-FL NYLON LOCK 5/16-18	 10
8	 64268-03	 NUT-FL NYLON LOCK 3/8-16	 6
9	 7453883	 SERVICE FRAME ASSY 48/52	 1
10	 7448638.45	 FRAME TANK RISER	 1
11	 7448639.41	 PLATE BRANDING	 1
12	 7448640.45	 COVER FAN LEFT	 1
13	 7448641.45	 COVER FAN RIGHT	 1
14	 7448643.46	 PLATE SKID TRANSAXLE	 2
15	 7448644.45	 COVER FRONT FRAME	 1
16	 7448669	 BUSHING DECK PIN	 2
17	 85010N	 ZERK  1/4-28 STR SELF THREAD	2

	



10

FIGURE 5

BATTERY ASSEMBLY

12

1

8

6

9

7

10

11

5

4
2

3

3

2

6

6

13

14

15

16

17

7



11

ITEM	 PART NO.	 DESCRIPTION		 QTY ITEM	 PART NO.	 DESCRIPTION		 QTY

FIGURE 5

BATTERY ASSEMBLY

1	 4171099	 BATTERY-190CCA	 1
2	 4171826	 WSHR-5/16"X.875 ODX.082	 2
3	 64123-54	 BLT-HEX 5/16-18X3/4	 2
4	 64229-02	 NUT-NYLON LOCK 5/16-18	 2
5	 64262-001	 BLT-FLG HD 1/4-20 X 1/2	 1
6	 64262-006	 BLT-FLG HD 5/16-18 X 3/4	 5
7	 64268-01	 NUT-FL NYLON LOCK 1/4-20	 1
8	 64268-02	 NUT-FL NYLON LOCK 5/16-18	 5
9	 7454707.46	 STRAP BATTERY	 1
10	 7456862	 SERVICE BOX BATTERY	 1
11	 7454709.46	 MOUNT BOX BATTERY	 1
12	 7454710.46	 COVER BOX BATTERY	 1
13	 4169459	 CONTROL-CLUTCH,SOFT START	 1
14	 64152-46	 SCREW-SLT HH 10-24X1/2	 2
15	 64025-15	 NUT-HEX #10-24 KEPS	 2
16	 38665	 SOLENOID	 1
17	 64197-030	 BLT-TDFM 1/4-20X1/2	 2

	

*NOT ILLUSTRATED



12

FIGURE 6

UPPER HARNESS

Cav Wire ID Col.

A

B

R/B

R

R/B

R

Cav Wire ID Col.

A

B

O

O/B

O

O/B

Cav Wire ID Col.

1

2

3

4

5

6

7

8

9

10

11

12

R

W-3

R/B-1

-

-

P

-

B

-

Y/B

-

BL

R

W

R/B

-

-

P

-

B

-

Y/B

-

BLU

Cav Wire ID Col.

A

A

B

B

C

C

D

D

E

O

P

B

B-2

W-1

W-2

R/B

R/B-1

G

O

P

B

B

W

W

R/B

R/B

G

Cav Wire ID Col.

1

2

2

3

4

4

BR

G

Y

B/W

W

W-1

BRN

G

Y

B/W

W

W

Cav Wire ID Col.

1

2

3

4

O-1

B-1

W

-

O

B

W

-

Cav Wire ID Col.

1

2

2

B/W

B-1

B-2

B/W

B

B

Cav Wire ID Col.

1

1

2

3

4

5

5

6

7

8

O-1

O/B

Y

BR

BL

W-2

W-3

-

-

Y/B

O

O/B

Y

BRN

BLU

W

W

-

-

Y/B

A
B

A
B

A
B

A
B

121110987

654321

A C
DB

E

13

24

13

24

1

2

1
2

3

4
5

6
7

8

CONNECT
 TO

7449431 

KEY SWITCH

3

OPERATOR PRESENCE

PARKING
BRAKE
SWITCH

FUSE6

FUSE6

2

7

Wire Color Size Material M / C From Cav. To Cav.

B
B-1
B-2
B/W
BL
BR
G
O
O-1
O/B
P
R
R/B
R/B-1
W
W-1
W-2
W-3
Y
Y/B

B
B
B
B/W
BLU
BRN
G
O
O
O/B
P
R
R/B
R/B
W
W
W
W
Y
Y/B

16
16
16
16
16
16
16
16
16
16
16
16
16
16
16
16
16
16
16
16

GPT
GPT
GPT
GPT
GPT
GPT
GPT
GPT
GPT
GPT
GPT
GPT
GPT
GPT
GPT
GPT
GPT
GPT
GPT
GPT

C103
C105
C100
C100
C110
C106
C102
C101
C105
C101
C103
C110
C104
C103
C105
C103
C106
C110
C106
C110

B
2
2
1
12
3
2
A
1
B
A
1
A
D
3
C
5
2
2
10

C110
C100
C103
C102
C106
C102
C103
C103
C106
C106
C110
C104
C103
C110
C102
C102
C103
C106
C102
C106

8
2
B
3
4
1
E
A
1
1
6
B
D
3
4
4
C
5
2
8

PTO SWITCH

5

HOUR METER

4

1



13

ITEM	 PART NO.	 DESCRIPTION		 QTY ITEM	 PART NO.	 DESCRIPTION		 QTY

FIGURE 6

UPPER NHARNESS

1	 7450723	 SWITCH MOMENTARY 	 1
2	 108208	 SWITCH DBL POLE NC/NO	 2
3	 128010	 SWITCH, KEY	 1
4	 4177930	 METER-HOUR MAG SENSOR	 1
5	 2721505	 SWITCH-PTO	 1
6	 148082-10	 FUSE-10 AMP	 1
7	 7449430	 HARNESS UPPER	 1

	

*NOT ILLUSTRATED



14

FIGURE 7

LOWER HARNESS

Wire Color Size Material M / C From Cav. To Cav.

B
B-3
B/W
BL
BLK
GRY
P
R
R-1
R/B
W
Y/B

B
B
B/W
BLU
BLK
GRY
P
R
R
R/B
W
Y/B

16
16
16
16
16
16
16
16
16
16
16
16

GPT
GPT
GPT
GPT
GPT
GPT
GPT
GPT
GPT
GPT
GPT
GPT

C110
T6
C107
C110
C107
C107
C110
C110
C107
C110
C110
C110

2
1
C
6
E
B
12
7
D
9
8
4

T2
T7
T6
C107
C108
C111
T1
T3
C108
C109
T4
T5

1
1
1
A
B
1
1
1
A
1
1
1

Cav Wire ID Col.

1

2

3

4

5

6

7

8

9

10

11

12

-

B

-

Y/B

-

BL

R

W

R/B

-

-

P

-

B

-

Y/B

-

BLU

R

W

R/B

-

-

P

Cav Wire ID Col.

1 B-3 B

Cav Wire ID Col.

1 Y/B Y/B

Cav Wire ID Col.

1 R R

Part Number Qty

Sleeve 1

Cav Wire ID Col.

1 B B

Part Number Qty

Sleeve 1

Cav Wire ID Col.

A

B

C

D

E

BL

GRY

B/W

R-1

BLK

BLU

GRY

B/W

R

BLK

Cav Wire ID Col.

1 P P

Cav Wire ID Col.

1 W W

Cav Wire ID Col.

1 GRY GRY

Cav Wire ID Col.

1 R/B R/B

Cav Wire ID Col.

A

B

R-1

BLK

R

BLK

Cav Wire ID Col.

1

1

B-3

B/W

B

B/W

Part Number Qty

Sleeve 1

6 5 4 3 2 1

12 11 10 9 8 7

GROUND

SOFT START

AC
D B

E

B A

GROUND

CONNECT
 TO

7449430 

(BLACK)
5

(GROUND)
ENGINE BLOCK

BATTERY

CLUTCH
1

2

ENGINE KILL TO CARB 
SOLENOID

TO STARTER 
SOLENOID

SOFT START MODULE

3

(RED)
6
SOLENOID

BATTERY

4

TO STARTER 
SOLENOID

TO SPARK
PLUG WIRE

TO ENGINE
CHARGE

7

TO CARB 
SOLENOID

8

SOLENOID

11
43

21

(RED)
9

10



15

ITEM	 PART NO.	 DESCRIPTION		 QTY ITEM	 PART NO.	 DESCRIPTION		 QTY

FIGURE 7

LOWER HARNESS

1	 4165709	 CLUTCH-ELECTRICAL	 1
2	 2720949	 WIRE-CLUTCH	 1
3	 4169459	 CONTROL-CLUTCH,SOFT START	 1
4	 4171099	 BATTERY-190CCA	 1
5	 7453213	 CABLE BATTERY NEGATIVE	 1
6	 7456035	 CABLE BATTERY POSITIVE	 1
7	 2308095	 COVER-TERMINAL	 2
8	 7449431	 LOWER HARNESS	 1
9	 108061-04	 CABLE-BATTERY RED	 1
10	 4173211	 HARNESS CLUTCH JUMPER	 1
11	 38665	 SOLENOID	 1

		  *NOT ILLUSTRATED



16

FIGURE 8

UPPER CONTROLS

22

24
46

39
45

29
30

44

26

33

43

23

1320 47

28

40

4

5

7

19

12

2

14

31

10

9

32
16

3842

27
34

41

18

6
1

28

17

2242
38

29

31

14

19

23
26

33

3

30

14

32

36
13

118
21

37

37

37

37

34
34

34

25

48

48
14

35

35

38
42

14

14

45

15



17

ITEM	 PART NO.	 DESCRIPTION		 QTY ITEM	 PART NO.	 DESCRIPTION		 QTY

FIGURE 8
UPPER CONTROLS

1	 108208	 SWITCH, DBL. POLE NC/NO	 1
2	 138011	 BALL JOINT	 1
3	 2308065	 SPRING-EXTENSION	 1
4	 2720312	 SPRING-COMP IDLER PLATE	 1
5	 2721854	 STUD-3/16X 3/8-24 4.5LG	 1
6	 33030-4A	 IDLER BUSHING	 1
7	 38524	 KNOB-4 PRONG 3/8-16	 1
8	 41-053	 SPRING COMP .681 X 1.125 	 1
9	 4168180	 KNOB-PUSH ON	 1
10	 7448867	 HANDLE WELDMENT BRAKE	 1
11	 516544	 BUSHING (PLATING)	 1
12	 64001-2	 NUT-HEX JAM 3/8-24	 1
13	 64018-2	 BLT-CRG 1/4-20X3/4	 2
14	 64025-03	 NUT-HEX 5/16-24	 8
15	 64025-15	 NUT-HEX #10-24 KEPS	 2
16	 64025-33	 NUT-HEX 5/16-24 LH	 2
17	 64123-88	 BLT-HEX 3/8-16X2-3/4	 1
18	 64141-4	 NUT-WLF 3/8-16	 1
19	 64163-31	 WSHR  25/64X1X12	 2
20	 64262-001	 BLT-FLG HD 1/4-20 X 1/2	 2
21	 64262-018	 BLT-FLG HD 3/8-16 X 1-3/4	 1
22	 64262-024	 BLT-FLG HD 5/16-18 X 2-1/2	 2
23	 64268-01	 NUT-FL NYLON LOCK 1/4-20	 2
24	 64268-02	 NUT-FL NYLON LOCK 5/16-18	 2
25	 64268-03	 NUT-FL NYLON LOCK 3/8-16	 1
26	 7435061	 SPACER .259ID X .375OD X .25L	2
27	 7444798	 SHAFT ADJUST CONTROL	 1
28	 64152-46	 SCREW-SLT HH 10-24X1/2	 4
29	 7453269	 SCREW SHOULDER HEX SKT	 2
30	 7444802	 LATCH NEUTRAL	 2
31	 7444806	 ROD CONTROL SPEED UPPER	 2
32	 7448861	 ARM WLDMNT CNTRL STEER	 2
33	 7465721	 GRIP OPERATOR PRESENCE	 2
34	 7455425	 BUSHING-FLIP LOK.75ID	 4
35	 4167343-01	 ROD EN-FEMAIL W/ BALL STUD	 2
36	 7448856.45	 HANDLE WELDMENT HYDRO	 1
37	 7455426	 CLIP E-RING	 4
38	 7458927	 SPACER .328X.500X.280	 4
39	 7452983	 SPRING TORSION LH WOUND	 1
40	 7486106.46	 ARM CONTROL SPEED RH	 1
41	 7448866.46	 ARM CONTROL SPEED LH	 1
42	 830165	 BUSHING	 4
43	 7448863.46	 ACTIVATOR WELDMENT OP PR	 1
44	 7452972	 SPRING TORSION RH WOUND	 1
45	 7453270	 WASHER FENDER	 2
46	 7450723	 SWITCH MOMENTARY	 1
47	 7486105.46	 MOUNT SWITCH	 1
48	 4167343-02	 ROD EN-FEMAIL W/ BALL STUD	 2

		  *NOT ILLUSTRATED



18

FIGURE 9

LOWER CONTROLS

5
6 13

3

14
12

11

2

8

4

7

10

12

55

514

3

6

7

9

6

7

1



19

ITEM	 PART NO.	 DESCRIPTION		 QTY ITEM	 PART NO.	 DESCRIPTION		 QTY

FIGURE 9

LOWER CONTROLS

1	 7453882	 SERVICE FRAME 36	 1
1	 7453883	 SERVICE FRAME 48/52	 1
2	 7448638.45	 FRAME TANK RISER 48/52	 1
3	 7452954	 ROD CONTROL SPEED LOWER	 2
4	 64018-3	 BLT-CRG 3/8-16X1	 2
5	 7450327	 BEARING FLG MOUNT POLYMER	 4
6	 64168-2	 COTTER-HAIRPIN .08 X 1.19	 6
7	 64262-011	 BLT-FLG HD 3/8-16 X 1	 6
8	 64268-03	 NUT-FL NYLON LOCK 3/8-16	 6
9	 7449846	 PLATE CONTROL TRANSAXLE	 2
10	 7454997.45	 SUPPORT RIGHT TOWER W/A	 1
11	 7454998.45	 SUPPORT LEFT TOWER W/A	 1
12	 7448932.46	 CONTROL PIVOT W/A	 2
13	 7444811	 TUBE PIVOT PRESENCE 	 1
14	 85010N	 ZERK  1/4-28 STR SELF THREAD	 2

		  *NOT ILLUSTRATED



20

FIGURE 10

PARKING BRAKE

30

23

3

17

15

5

14

22 2

16

21 7

12

28

18

6
9

10

29
27

24

8

20

19

11

4

13

25

5

29
9

24

5

20

4 19

8
27 27

18

18
18

1

27

6

18
18

1

30

5

14

1818

28

2
2

16

7

3

2626

28

28



21

ITEM	 PART NO.	 DESCRIPTION		 QTY ITEM	 PART NO.	 DESCRIPTION		 QTY

FIGURE 10

PARKING BRAKE

1	 4143595-01	 ROD END-FEMALE	 2
2	 64025-03	 NUT-HEX 5/16-24	 4
3	 64025-33	 NUT-HEX 5/16-24 LH	 2
4	 64163-55	 WSHR .328X.75X14 GA	 2
5	 64168-2	 COTTER-HAIRPIN .08 X 1.19	 4
6	 64262-004	 BLT-FLG 1/4-20 X 1-1/4	 2
7	 64262-011	 BLT-FLG HD 3/8-16 X 1	 2
8	 64268-01	 NUT-FL NYLON LOCK 1/4-20	 2
9	 64268-02	 NUT-FL NYLON LOCK 5/16-18	 2
10	 7443844	 TRANSAXLE 2800	 1
11	 7443845	 TRANSAXLE 2800	 1
12	 7454997.45	 SUPPORT RIGHT TOWER 	 1
13	 7454998.45	 SUPPORT LEFT TOWER	 1
14	 7444650	 PIN CLEVIS .312 X 2	 2
15	 7444798	 SHAFT ADJUST CONTROL	 1
16	 7444805	 ROD SPEED CONTROL LOWER	 2
17	 7444811	 TUBE PIVOT PRESENCE 	 1
18	 7444817	 WASHER PLASTIC	 8
19	 7444818	 4143595-01	 2
20	 7444820	 ROD BRAKE	 2
21	 7448932.46	 CONTROL PIVOT W/A	 2
22	 7486106.46	 ARM CONTROL SPEED RH	 1
23	 7448866.46	 ARM CONTROL SPEED LH	 1
24	 7448924	 SPACER-.272X.438X.635	 2
25	 7454805.46	 CONTROL PIVOT W/A	 1
26	 4167343-02	 ROD END-FEMALE W/BALL STUD	 2
27	 7449851.46	 LINK BRAKE	 4
28	 7450327	 BEARING FLG MOUNT POLYMER	 4
29	 41-039	 SPRING-COMPRESSION	 2
30	 85010N	 ZERK-GREASE	 2
�

*NOT ILLUSTRATED

	



22

FIGURE 11

FUEL TANK

16

15

14

2

9

8

7

3

4

5

6

1

11

13

12

12

12

17

18

19

11

11

10

20



23

ITEM	 PART NO.	 DESCRIPTION		 QTY ITEM	 PART NO.	 DESCRIPTION		 QTY

FIGURE 11

FUEL TANK

1	 7453883	 SERVICE FRAME 48/52	 1
1	 7453882	 SERVICE FRAME ASSEMBLY 36	 1
2	 7448638.45	 FRAME TANK RISER	 1
3	 4178085	 CAP-FUEL, 3.5"	 1
4	 4174266	 TANK-FUEL, MIDSIZE RM	 1
5	 4174343	 GROMMET-ROLL OVER VENT	 1
6	 4165763	 TANK VENT	 1
7	 4132325	 GROMMET-SEALING	 1
8	 4165561-2	 TUBE-FUEL, PICK-UP	 1
9	 4169746	 VENT-FUEL, IN-LINE	 1
10	 88042-01	 CLAMP-HOSE 3/16	 2
11	 88042N	 CLAMP-HOSE	 6
12	 4162977-001	 HOSE, FUEL LINE 56 INCH	 1
13	 4162989-006	 HOSE, FUEL 3/16 INCH	 1
14	 64163-31	 WSHR  25/64X1X12	 4
15	 64123-15	 BLT-HEX 3/8-16X3/4	 4
16	 7454022.46	 BRACKET HOSE FUEL	 1
17	 4163016	 VALVE, IN-LINE FILTER	 1
18	 48228-12	 CLIP-CABLE, INSULATED	 1
19	 64197-030	 BLT-TDFM 1/4-20X1/2  	 1
20	 64006-03	 LOCKWASHER-3/8 HELICAL	 4

* NOT ILLUSTRATED

	
	



24

FIGURE 12

TRANSAXLES

9

10

16

1

127 11

20

15

25

23

19

24

18 5

28

29

3

22

13

8

5

13

19

22
24

23

21321

18

16

2

25

25

15

4

6

14

14

17

26

27



25

ITEM	 PART NO.	 DESCRIPTION		 QTY ITEM	 PART NO.	 DESCRIPTION		 QTY

FIGURE 12

TRANSAXLESNESS

1	 7448825	 IDLER WELDMENT ASSEMBLY	 1
	 INCLUDES ITEMS 6 & 17

2	 2228016	 PULLEY-IDLER PUMP	 1
3	 4117212	 SPRING-EXTENSION	 2
4	 4127999	 SEAL-16 X 24 X 7	 1
5	 7448831.46	 BRACKET VALVE	 2
6	 4128004	 BEARING-BALL 10 X 26 X 8	 2
7	 4169716	 SPRING-EXTENSION	 1
8	 4171150	 KIT TRANSAXLE FAN AND PULLEY	 2
9	 4171399	 PIN - MOUNTING, PUMP IDLER	 1
10	 64018-38	 BLT-CRG 3/8-16 X 2-1/4	 1
11	 64018-49	 BLT-CRG 3/8-16 X 1-1/2	 1
12	 64123-100	 BLT-HEX 3/8-16X2-1/4	 1
13	 64123-15	 BLT-HEX 3/8-16X3/4	 2
14	 64123-91	 BLT-HEX 7/16-14X3/4	 2
15	 64139-30	 BLT-WLFS 5/16-18 X 3-1/2	 4
16	 64141-4	 NUT-WLF 3/8-16	 2
17	 64144-40	 SNAP RING-26MM INTERNAL	 1
18	 64168-2	 COTTER-HAIRPIN .08 X 1.19	 2
19	 7449846.46	 PLATE CONTROL TRANSAXLE	 2
20	 64229-03	 NUT-NYLON LOCK 3/8-16	 1
21	 64229-04	 NUT-NYLON LOCK 7/16-14	 2
22	 64262-014	 BLT-FLG HD 3/8-16 X 2	 2
23	 64262-025	 BLT-FLG HD 3/8-16 X 2-1/2 LG	 4
24	 64268-02	 NUT-FL NYLON LOCK 5/16-18	 4
25	 64268-03	 NUT-FL NYLON LOCK 3/8-16	 7
26	 7443844	 TRANSAXLE 2800 RH	 1
27	 7443845	 TRANSAXLE 2800 LH	 1
28	 7444060	 BELT DRIVE HA RAW 55.994	 1
29	 7444813	 BRACE TRANSAXLES	 1

* NOT ILLUSTRATED

	
	



26

FIGURE 13

WHEEL ASSEMBLY

1

2

3

4

4
5

6

7

8

9

9

10

11
12

13



27

ITEM	 PART NO.	 DESCRIPTION		 QTY ITEM	 PART NO.	 DESCRIPTION		 QTY

FIGURE 13
WHEEL ASSEMBLY

1	 4179537	 WHEEL-ASSY,20X8.00-10	 2
1	 4179537-01	 RIM-10.00X7.00, ORG	 2
1	 4172518-01	 TIRE-20X8.0-10 OTR ZERO-T	 2
1	 7444869	 WHEEL ASSEMBLY 20 X 6.5-10	 2
1	 7444870	 TIRE 20 X 6.5-10	 2
1	 7444871	 RIM 10 X 5.375 ORANGE	 2
2	 7444792	 WHEEL ASSEMBLY 11 X 6.5	 2
3	 64187-03	 NUT-WHEEL 1/2-20	 8
4	 4178415	 DUST COVER WHEEL	 4
5	 7444733	 SPANNER CASTER WHEEL	 2
6	 7453300	 BOLT HEX YELLOW PLATED	 2
7	 7444732.46	 YOKE CASTER	 2
8	 64229-05	 NUT-NYLON LOCK 1/2-13	 2
9	 64163-64	 WSHR 1.015X1.500X14GA	 4
10	 64144-24	 RING-RET 1.00 EXT	 2
11	 64272-04	 FLT-HEX SCR 5/16-18 X 3/4	 2
12	 4171802	 CAP-CASTER ASSY	 2
13	 85010N	 ZERK 1/4-28 STR SELF TAP	 2

	

*  NOT ILLUSTRATED



28

FIGURE 14

36" SIDE DISCHARGE

22

11

32
26

10
8

14

5

9

35

16
3

17

19

1

24

27

15

21

29

13

7

4

33

25

2

12

6

11
32

25



29

ITEM	 PART NO.	 DESCRIPTION		 QTY ITEM	 PART NO.	 DESCRIPTION		 QTY

FIGURE  14

36" SIDE DISCHARGE

1	 112111-08	 BLADE 17.50 OFFST HLFT	 2
2	 113086	 SPACER	 1
3	 2000572	 LABEL-WARNING BLADES	 1
4	 2000577	 LABEL WARNING	 3
5	 2308133	 SPRING-EXTENSION	 1
6	 4152578-02	 SPACER-2.0 X .516 X 1.07	 1
7	 4164269	 LABEL-WARN THROWN OBJ	 1
8	 4166324-03	 BEARING-PLASTIC 1.000 ID	 1
9	 4168173	 SPACER-IDLER, PIVOT	 1
10	 4168176	 TUBE-PIVOT, IDLER INNER	 1
11	 4170088	 PULLEY-5.25IN OD X 2.5IN W	 2
12	 7448087.46	 GUIDE BELT	 1
13	 7453794	 SERVICE DECK 36 WB	 1
14	 7448733.46	 IDLER WELD ASSEMBLY	 1
15	 7460376	 SPACER BLADE SPINDLE PM	 2
16	 4176807	 DECAL PROP 65 GAS 	 1
17	 4179349	 LABEL-TUFDECK	 1
18	 7445403	 LABEL DECK SIZE 36	 1
19	 64018-11	 BOLT CRG 1/4-20 X 3/4	 1
20	 64018-2	 BLT-CRG 1/4-20X3/4	 4
21	 64018-21	 BLT-CRG 1/2-13X4	 2
22	 7444059	 BELT DECK HB 95.775	 1
23	 64018-44	 BLT-CRG 3/8-16X1 SN	 3
24	 64025-47	 NUT-HEX, 5/8-18 HEAVY HEX	 2
25	 64144-36	 SNAP RING .625	 2
26	 64163-19	 WSHR 33/64X1-1/4X12GA	 1
27	 64209-03	 WSHR-CON SPRING .67 ID	 2
28	 64229-01	 NUT-NYLON LOCK 1/4-20	 2
29	 64229-03	 NUT-NYLON LOCK 3/8-16	 8
30	 64268-01	 NUT-FL NYLON LOCK 1/4-20	 2
31	 64268-03	 NUT-FL NYLON LOCK 3/8-16	 5
32	 64268-05	 NUT-FL NYLON LOCK 1/2-13	 4
33	 7443188	 SPINDLE ASSY 5.52	 2

	

*NOT ILLUSTRATED
 



30

36" BAFFLES & CHUTE

FIGURE 15

27

38

22

21
18

39
26

40
37

19
17

30

32 16

25
35

3
12

1

2

15

7

20

9

31

10

28

33

29
1123

24

36

6

8

13

14

5

34
4

26

28

31
31

20

31

5

6 22

24

353

31

21



31

ITEM	 PART NO.	 DESCRIPTION		 QTY ITEM	 PART NO.	 DESCRIPTION		 QTY

36" BAFFLES & CHUTE

1	 2000577	 LABEL WARNING	 3
1	 2000572	 LABEL-WARNING BLADES	 1
2	 2000577	 LABEL WARNING	 3
3	 38524	 KNOB-4 PRONG 3/8-16	 4
4	 4164269	 LABEL-WARG THROWN OBJ	 1
5	 4169871	 WASHER-BELLVILLE, .382 ID	 2
6	 4169895	 WASHER-FRICTION, UHMW	 2
7	 4172234.46	 BRKT-BAFFLE MNTNG	 2
8	 4172327	 CHUTE DISCHARGE	 1
9	 4172728.46	 BAFFLE-FRONT,36IN LH	 1
10	 4172729.46	 BAFFLE-FRONT,36IN RH	 1
11	 4172730.46	 BAFFLE-DISCHARGE,36IN	 1
12	 4176807	 DECAL PROP 65 GAS W/SA WARN	
1
13	 4177409.46	 BRKT-CHUTE, FRONT	 1
14	 4177410	 BRKT-CHUTE, REAR	 1
15	 4179349	 LABEL-TUFDECK	 1
16	 515268	 SPACER .328 X.500 X.265	 2
17	 64001-11	 NUT-HEX JAM 5/16-24	 2
18	 64001-15	 NUT-HEX JAM 7/8-14	 2
19	 64006-03	 LOCKWSHR-3/8 HELICAL	 2
20	 64018-2	 BLT-CRG 1/4-20X3/4	 4
21	 64018-23	 BLT-CRG 3/8-16X3/4 SHRT NECK	 2
22	 64018-44	 BLT-CRG 3/8-16X1 SN	 3
23	 64018-7	 BLT-CRG 3/8-16X1-1/4	 2
24	 64123-16	 BLT-HEX 3/8-16X1-1/4	 2
25	 64123-69	 BLT-HEX 5/16-18X1-1/2	 2
26	 64168-6	 COTTER-HAIRPIN .243 X 4	 4
27	 64189-28	 BLT-HEX SOC, 3/8-16X3/4	 1
28	 64229-01	 NUT-NYLON LOCK 1/4-20	 2
29	 64268-01	 NUT-FL NYLON LOCK 1/4-20	 2
30	 64268-02	 NUT-FL NYLON LOCK 5/16-18	 2
31	 64268-03	 NUT-FL NYLON LOCK 3/8-16	 10
32	 7444816	 ROD END BALL JOINT	 2
33	 7445403	 LABEL DECK SIZE 36	 1
34	 7453794	 SERVICE DECK 36 WB	 1
35	 7448729.46	 GUARD BELT 36	 2
36	 7454187.46	 BRACKET CHUTE SUPPORT	 1
37	 7454760	 WASHER HARDENED	 2
38	 7454761	 WASHER HARDENED	 2
39	 7454988	 SHAFT THREADED 7/8-14	 2
40	 7454989	 SHAFT DECK LIFT 5/8	 2

	
	

*NOT ILLUSTRATED

FIGURE 15



32

FIGURE 16

48" SIDE DISCHARGE

16

28
12

10

29

4
11

19

6

322

13
20

17

5

23

25

1

27

26

12
24

7

21

8

18
2

9

15
14

15

9
25

9

9

6



33

ITEM	 PART NO.	 DESCRIPTION		 QTY ITEM	 PART NO.	 DESCRIPTION		 QTY

FIGURE 16

48"  SIDE DISCHARGE

1	 112111-01	 BLADE 16.25 OFFST HLFT	 3
2	 113086	 SPACER	 1
3	 2000577	 LABEL WARNING	 3
4	 2308133	 SPRING-EXTENSION	 1
5	 2721512	 ROLLER-5X2.75 CENTERED	 3
6	 4152578-02	 SPACER-2.0 X .516 X 1.07	 2
7	 4164269	 LABEL-WARN THROWN OBJ	 1
8	 7443188	 SPINDLE ASSY 5.52	 3
9	 64268-05	 NUT-FL NYLON LOCK 1/2-13	 5
10	 4166324-03	 BEARING-PLASTIC 1.000 ID	 1
11	 4168173	 SPACER-IDLER, PIVOT	 1
12	 7460376	 SPACER BLADE SPINDLE PM	 3
13	 64229-05	 NUT-NYLON LOCK 1/2-13	 3
14	 7448087.46	 GUIDE BELT	 1
15	 4170088	 PULLEY-5.25IN OD X 2.5IN W	 2
16	 4171864	 BELT 48 IN DECK	 1
17	 4172885-1	 BOLT-SHLDR,ROLLER	 3
18	 7448085.46	 IDLER ARM W/A	 1
19	 4176836	 PULLEY-IDLER, 5.50	 1
20	 4179349	 LABEL-TUFDECK	 1
21	 4179351	 LABEL-DECK SIZE, 48	 1
22	 7453798	 SERVICE MOWER DECK 48 WB	 1
23	 64018-11	 BOLT CRG 1/4-20 X 3/4	 2
24	 64229-03	 NUT-NYLON LOCK 3/8-16	 12
25	 64018-21	 BLT-CRG 1/2-13X4	 2
26	 64209-03	 WSHR-CON SPRING .67 ID	 3
27	 64025-47	 NUT-HEX, 5/8-18 HEAVY HEX	 3
28	 64163-19	 WSHR 33/64X1-1/4X12GA	 1
29	 64144-36	 SNAP RING .625	 2

	

	

*  NOT ILLUSTRATED



34

FIGURE 17

48" BAFFLES & CHUTE

29

39

23
34

43
41

37
18

28

42

36

27

2

38

11

40

16

20

17
4

22
32

33

5

31

6

7

26

24

13

12

15

9

10

14

35

8

3

30 1

19
21

8
935

26

35

23

35 33

3331

23

35

22

25

2

6

6

35

22
22

35

23



35

ITEM	 PART NO.	 DESCRIPTION		 QTY ITEM	 PART NO.	 DESCRIPTION		 QTY

1	 2000577	 LABEL WARNING	 3
2	 38524	 KNOB-4 PRONG 3/8-16	 2
3	 4164269	 LABEL-WARN THROWN OBJ	 1
4	 4165971.46	 BAFFLE-FRONT, LH 48IN	 1
5	 4165972.46	 BAFFLE-FRONT, CENTER 48IN	 1
6	 4168514.46	 BRKT-BAFFLE MNTG, TABBED	 3
7	 4168527.46	 BAFFLE-FRONT, RH 48IN	 1
8	 4169871	 WASHER-BELLVILLE, .382 ID	 2
9	 4169895	 WASHER-FRICTION, UHMW	 2
10	 4172328	 CHUTE-DISCHARGE	 1
11	 4172339	 PAD-WEAR, TRIM SIDE	 1
12	 4173063	 PLATE-CHUTE	 1
13	 4173420.46	 BAFFLE DISCHARGE	 1
14	 4177410.46	 BRKT-CHUTE, REAR	 1
15	 4177411.46	 BRKT-CHUTE, FRONT	 1
16	 4179349	 LABEL-TUFDECK	 1
17	 4179351	 LABEL-DECK SIZE, 48	 1
18	 515268	 SPACER .328 X.500 X.265	 2
19	 64001-11	 NUT-HEX JAM 5/16-24	 2
20	 64001-15	 NUT-HEX JAM 7/8-14	 2
21	 64006-02	 LOCKWSHR-5/16 HELICAL	 2
22	 64018-2	 BLT-CRG 1/4-20X3/4	 7
23	 64018-23	 BLT-CRG 3/8-16X3/4 SHRT NECK	 5
24	 64018-49	 BLT-CRG 3/8-16 X 1-1/2	 2
25	 64018-9	 BLT-CRG 5/16-18X3/4 G5	 2
26	 64123-16	 BLT-HEX 3/8-16X1-1/4	 2
27	 64123-50	 BLT-HEX 3/8-16X1	 1
28	 64123-69	 BLT-HEX 5/16-18X1-1/2	 2
29	 64168-6	 COTTER-HAIRPIN .243 X 4	 4
30	 64189-28	 BLT-HEX SOC, 3/8-16X3/4	 1
31	 64229-01	 NUT-NYLON LOCK 1/4-20	 4
32	 64229-03	 NUT-NYLON LOCK 3/8-16	 1
33	 64268-01	 NUT-FL NYLON LOCK 1/4-20	 3
34	 64268-02	 NUT-FL NYLON LOCK 5/16-18	 4
35	 64268-03	 NUT-FL NYLON LOCK 3/8-16	 10
36	 7453798	 SERVICE MOWER DECK 48 W/A	 1
37	 7444816	 ROD END BALL JOINT	 2
38	 7448172.46	 COVER BELT 48 LEFT 	 1
39	 7448173.46	 COVER BELT 48 RIGHT	 1
40	 7454760	 WASHER HARDENED	 2
41	 7454761	 WASHER HARDENED	 2
42	 7454988	 SHAFT THREADED 7/8-14	 2
43	 7454989	 SHAFT DECK LIFT 5/8	 2

	

*  NOT ILLUSTRATED

FIGURE 17

48" BAFFLES & CHUTE



36

52" SIDE DISCHARGE

FIGURE 18

16

28
12

10

29

4
11

19

6 3

22

20

23
25

1

27

26

12
24

7

21

8

18
2

9

15
14

15
925

9

9

6

13

17

5



37

ITEM	 PART NO.	 DESCRIPTION		 QTY ITEM	 PART NO.	 DESCRIPTION		 QTY

52" SIDE DISCHARGE

1	 112111-02	 BLADE 18.00 OFFST HLFT	 3
2	 113086	 SPACER	 1
3	 2000577	 LABEL WARNING	 3
4	 2308133	 SPRING-EXTENSION	 1
5	 2721512	 ROLLER-5X2.75 CENTERED	 3
6	 4152578-02	SPACER-2.0 X .516 X 1.07	 2
7	 4164269	 LABEL-WARN THROWN OBJ	 1
8	 7443188	 SPINDLE ASSY 5.52	 3
9	 64268-05	 NUT-FL NYLON LOCK 1/2-13	 5
10	 4166324-03	BEARING-PLASTIC 1.000 ID	 1
11	 4168173	 SPACER-IDLER, PIVOT	 1
12	 7460376	 SPACER BLADE SPINDLE PM	 3
13	 64229-05	 NUT-NYLON LOCK 1/2-13	 3
14	 7448087.46	GUIDE BELT	 1
15	 4170088	 PULLEY-5.25IN OD X 2.5IN W	 2
16	 7444058	 BELT DECK B	 1
17	 4172885-1	 BOLT-SHLDR,ROLLER	 3
18	 7448085.46	 IDLER ARM W/A	 1
19	 4176836	 PULLEY-IDLER, 5.50	 1
20	 4179349	 LABEL-TUFDECK	 1
21	 4179352	 LABEL-DECK SIZE, 52	 1
22	 7453800	 SERVICE MOWER DECK 52	 1
23	 64018-11	 BOLT CRG 1/4-20 X 3/4	 2
24	 64229-03	 NUT-NYLON LOCK 3/8-16	 12
25	 64018-21	 BLT-CRG 1/2-13X4	 2
26	 64209-03	 WSHR-CON SPRING .67 ID	 3
27	 64025-47	 NUT-HEX, 5/8-18 HEAVY HEX	 3
28	 64163-19	 WSHR 33/64X1-1/4X12GA	 1
29	 64144-36	 SNAP RING .625	 2

	

FIGURE 18



38

FIGURE 19

52" BAFFLES & CHUTE

44

24

21

32

2323

43

16
30 41

132

19
28

20

5

7

36

35

6

34
25

8

38
15

27

10

14

18

11

17

12

29

3

4

33

40

31

39
22

37

46

26

42

45

10

11

38

38

29

3

37

26
26

26

25

34

38

25

7

36

38
38

36

1

9

25

38



39

ITEM	 PART NO.	 DESCRIPTION		 QTY ITEM	 PART NO.	 DESCRIPTION		 QTY

FIGURE 19

52" BAFFLES & CHUTE

1	 2000572	 LABEL-WARNING BLADES	 1
2	 2000577	 LABEL WARNING	 3
3	 38524	 KNOB-4 PRONG 3/8-16	 2
4	 4164269	 LABEL-WARNING THROWN OBJ	 1
5	 4165965.46	BAFFLE-FRONT, LH 52IN	 1
6	 4165966.46	BAFFLE-FRONT, CENTER 52IN	 1
7	 4168514.46	BRKT-BAFFLE MNTG, TABBED	 2
8	 4168515.46	BRKT-BAFFLE MNTG, RH	 1
9	 4168516.46	BAFFLE-FRONT, RH	 1
10	 4169871	 WASHER-BELLVILLE, .382 ID	 2
11	 4169895	 WASHER-FRICTION, UHMW	 2
12	 4172328	 CHUTE-DISCHARGE	 1
13	 4172339	 PAD-WEAR, TRIM SIDE	 1
14	 4173063	 PLATE-CHUTE	 1
15	 4173420.46	BAFFLE DISCHARGE	 1
16	 4176807	 DECAL PROP 65 GAS W/SA WARN	 1
17	 4177410.46	BRKT-CHUTE, REAR	 1
18	 4177411.46	 BRKT-CHUTE, FRONT	 1
19	 4179349	 LABEL-TUFDECK	 1
20	 4179352	 LABEL-DECK SIZE, 52	 1
21	 515268	 SPACER .328 X.500 X.265	 2
22	 64001-11	 NUT-HEX JAM 5/16-24	 2
23	 64001-15	 NUT-HEX JAM 7/8-14	 2
24	 64006-02	 LOCKWSHR-5/16 HELICAL	 2
25	 64018-2	 BLT-CRG 1/4-20X3/4	 7
26	 64018-23	 BLT-CRG 3/8-16X3/4 SHRT NECK	 5
27	 64018-49	 BLT-CRG 3/8-16 X 1-1/2	 2
28	 64018-9	 BLT-CRG 5/16-18X3/4 G5	 2
29	 64123-16	 BLT-HEX 3/8-16X1-1/4	 2
30	 64123-50	 BLT-HEX 3/8-16X1	 1
31	 64123-69	 BLT-HEX 5/16-18X1-1/2	 2
32	 64168-6	 COTTER-HAIRPIN .243 X 4	 4
33	 64189-28	 BLT-HEX SOC, 3/8-16X3/4	 1
34	 64229-01	 NUT-NYLON LOCK 1/4-20	 4
35	 64229-03	 NUT-NYLON LOCK 3/8-16	 1
36	 64268-01	 NUT-FL NYLON LOCK 1/4-20	 3
37	 64268-02	 NUT-FL NYLON LOCK 5/16-18	 4
38	 64268-03	 NUT-FL NYLON LOCK 3/8-16	 10
39	 7444816	 ROD END BALL JOINT	 2
40	 7453800	 SERVICE DECK 52	 1
41	 7448093.46	COVER BELT 52 LEFT	 1
42	 7448094.46	COVER BELT 52 RIGHT	 1
43	 7454760	 WASHER HARDENED	 2
44	 7454761	 WASHER HARDENED	 2
45	 7454988	 SHAFT THREADED 7/8-14	 2
46	 7454989	 SHAFT DECK LIFT 5/8	 2
�                      

 	 *NOT ILLUSTRATED



40

FIGURE 20

DECALS

1

10

7

11

6

168

12

3

9

13

15

14

17

2

5

18



41

ITEM	 PART NO.	 DESCRIPTION		 QTY ITEM	 PART NO.	 DESCRIPTION		 QTY

1	 2000570	 LABEL - WARN FUEL PICT.	 2
2	 2000577	 LABEL WARNING	 3
3	 2000590	 LABEL-WARN BATTERY	 1
4	 340830	 DECAL, SPANISH	 1
5	 2000735	 LABEL OPER MAN	 1
6	 4178637	 LABEL-BOBCAT, 15X3	 1
7	 7447317	 DECAL BOBCAT WB700	 1
8	 7447319	 LABEL-BOBCAT LOGO BLACK	 1
9	 7448869	 DECAL SIDE WEDGE RIGHT	 1
10	 7452752	 DECAL CONTROL TRACKING	 1
11	 7458325	 DECAL SIDE WEDGE LEFT	 1
12	 7458515	 DECAL HEIGHT OF CUT	 1
13	 4179352	 LABEL, DECK SIZE, 52	 1
13	 4179351	 LABEL, DECK SIZE, 48	 1
13	 7445403	 LABEL, DECK SIZE, 36	 1
14	 4164269	 LABEL WARNING THROWN OBJ	 1
15	 2000572	 LABEL-WARNING BLADES	 1
16	 4176807	 LABEL PROP 65 SF W SA WARN	 1
17	 4179349	 LABEL-TUFDECK	 1
18	 7448860	 DECAL CONTROL PANEL	 1

	
	

 	 *NOT ILLUSTRATED

FIGURE 20

DECALS



BOBCAT COMPANY
ONE BOBCAT LANE
P.O. BOX 469
JOHNSON CREEK, WI 53038
920-699-2000
www.Bobcat.com

2022© Bobcat Company. All rights reserved.

Bobcat® and the Bobcat logo are trademarks of Bobcat Company in the United States and various other countries.


